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S5 e #- —HUL SR CR2032 3.0V 225mAh
Bt Ak Chinese
Name of Sample | 4 o Li-Mn02 Battery CR2032 3.0V 225mAh
English
o5 1123030777
Sample No.
E3 X0 HONAZ AR I 1T BR 24 7]
Consignor EVE Energy Co., Ltd
A FERLS AR BRI A B 237
Manufacturer EVE Energy Co., Ltd
=2 W kg Fbr HET D
Gl ]
R % ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Test method

Section 38.3

FI AR

EIE CaBE F g HE T 01D
ST/SG/AC. 10/11/Rev. 7

38.3 L.\' M(lnlldl ol Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Criterion Section 38.3

*au i, : )
A#"” ) s, SR b Ah5E

ppearance Silvery Button metal shell

Heudk B

Accepted Date

Al >
2023-03-29 A E‘;Jf[é[l)ﬁtﬂ i 2023-04-04 ~ 2023-05-08
cs ate

ot JEERREARL s FAM s AR B s vl s AME R B B0
AR E Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge
ZRREIN, ZREIN TSI R GBS RHE T M) ST/SG/AC. 10/11/Rev. 7 38, 3br#ET K.
The sample has passed the test items of UN Manual of Tests and Criteria
HoR 45 [ST/SG/AC. 10/11/Rev. 7 Section 38.3 ey
l‘.| st -f‘ };.
Conclusion ‘<> }\\J 'I-‘j],é[’f
< !
3 B (Date 8 7o\

&ix

P hr0. 065g o Lithium content:0. 065g. Asnl 7 rE A i

khm{m k&lﬁ

Comment il A . i
2y N4
S
FFe i it / o B S Ay
Consignor g
Address Post Code

P
Approver:
R

Title:

14 3¢

%

Compiler:

G
Checker:

(2%

HLAE A E A 4 fi84€ (Head of Electrochemical Testing Department)
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5

IR B 4 AR

Name of Test

WWREERSAITERKT

Standard requirement or The

)k R

A LE#

HIE

No. Cilatise Numberiof Standard Test Result | Conclusion | Remark
ltems
B I GBS RbRAE T
- N MEY ST/SG/AC. LO/11/Rev. 7 38,3 14T, | W 26 1
1 &E*ﬁw LN Manual of Tests and Criteria o ‘\\ endix 1 /‘I*Hﬁ-
Alt d ] See Appendix [
1tude ST/SG/AC. 10/11/Rev. T Section 38.3 Test Pagsid
simulation T. 1 i
BT Gl FdsiE T
3 HEY ST/SG/AC 10/11/Rev. 7 28,3 AT, 2 W 2
2 miﬁwﬁ UN Manual of Tests and Criteria i R I f}‘h&} /
p See Appendix 2 /
Thermal test  [sr/s6/AC. 10/11/Rev. T Section 38.3 Test Passed
T8 ssec
A I Calne Al 1
= WY ST/SG/AC. 10/11/Rev. 7 383 BUUET. 3 Wk 3
3 4 #DEZJJ LN Manual of Tests and Criteria See Appendix 3 I"H{"r
Vibration ST/SG/AC. 10/11/Rev. T Section 28,3 Test PAAEEY
T.3 e
e GRS AR E T
v MY ST/SG/AC. 10/11/Rev. 7 38,3 4T, 4 W2 4
4 S{:]Pﬁ?k LN ‘\1:n31|‘.1| ol Tests and Criteria . See Appendix 4 it 8
oc ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Pastad
T. 41 s
WA GRS RRAET
YT JUEY ST/SG/AC. 10/11/Rev. 7 38,3 BT 5 W % 5
5 Fxt 1 shar UN Manual of Tests and Criteria See Appendix 5 Ik /
. SGANC. 10/11/Rev. 7 Section 38,0 oSl )i g
X ezgicu?tom T_T{s--f\c‘ 10/11/Rev. 7 8 383 T T
.
A G meRdl
; WEY ST/SG/AC, 10/11/Rev. T 38,3 iX8ET. 6 KB 4 6
6 gfﬂ%h i.\ “‘d.;fﬂ‘il;il nl; Tests ‘:n:? L’r?ll-r-i,;i o See Appendix 6 Sk /
';.If.hh/“' 10/11/Rev. 7 Section 38.3 Test Passed
+ 0
15 I Gl bt £
Rl WY ST/SG/AC. 10/11/Rev. 7 38,3 BR48T. 8 WL 4e 7
7 &ﬁﬂﬂﬁ% UN Manual of Tests and Criteria See ,"\;:pen(lix 7 {\l' 5 /
Forced discharge |s1/56/Ac. 10/11/Rev. 7 Section 38.3 Test Paisad :
T.8 i
This space intentionally lelft blank
8 LTFZEH
o T BRI B . FRETI g',£:23‘ DF:‘-(:JM‘E%#!!}JE:/]"{} i .
Test Environment Ambient temperature:23°C, Ambient humidity:/%
Condition
| A ]
Test Item
e 1 —-
Subcontracted Test SALERE #F [ /
Condition Subcontracted | Name Post Code
Laboratory o bk W15
Address Tel
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R | MR E LA | L
No. Name of Test [tems Altitude simulation
e, Kok A TRIEA] Before KIS After FEA | RlAw R |
%5 Sample Status Vi i3 RE FF35 9% | Mass Loss | Residual |FLE
Sample Mass oCV Mass [o]AY OCV | Other
No. /g AY g N % %% Event
001 . 3. 0808 .28 | 3.0799 | 3.28 0.03 | 100.00 | ©
002 e 3. 0709 3.29 | 3.0704 | 3.29 0.02 | 100.00 | o
003 - 3. 0865 3.28 | 3.0864 | 3.28 0.00 | 100.00 | ©
004 ) 3.0719 3. 28 3.0715 | 3.28 0. 01 100.00 | ©
005 e 3. 0604 3.28 | 3.0600 | 3.28 0. 01 100.00 | ©
006 L 3. 0680 3.28 | 3.0675 | 3.28 0.02 | 100.00 | o
007 o il 3. 0984 3. 29 30980 | 3.29 0. 01 100.00 | ©
008 i 3. 0787 3. 28 3.0778 | 3.28 0.03 | 100.00 | ©
009 e 3. 1167 3,20 | 3.1163 | 3.20 0. 01 100.00 | ©
010 W 3. 0763 .28 | 3.0764 | 3.28 0.00 | 100.00 | ©
011 it o | s 3. 1043 0. 01 0
012 e ey | 31210 / 3. 1222 / 0. 00 / 0
013 et o || 31262 3. 1263 0. 00 0
014 - I BT / 3.1023 / 0. 00 / 0
015 T Tetorad || E0S6 3. 0973 0. 00 0
016 o B 3. 1083 / 0. 00 / 0
017 Bl e 3. 1029 / 3. 1036 / 0. 00 0
018 e 3. 0745 3. 0755 / 0. 00 0
019 L S B / 3. 1217 / 0. 00 / 0
020 o 3. 1009 3.1019 0.00 0

Fully discharged

&9 LR V-RA D-fiFik R-2K 3L

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

F—AL K O-F . TRA. k. Lk E. LAk,
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A% 5 WRRE 24| I
No. Name of Test Items Thermal test
He |  Hans [BH Bl BEE A g if k| Hd | S
%5 Sample Status ME | Bk Vi FF#%-9, /& | Mass Loss| Residual %
Sample Mass ocv Mass ocv OCV |Other
No. g Y lg A% /% /% Event
001 i 3.0799 3.28 | 3.0761 3. 29 0.12 | 100.00 | o
002 W 3. 0704 3.29 | 3.0671 3.29 0.11 100.00 | ©
003 e 3. 0864 3.28 | 3.0824 3.29 0.13 | 100.00 | ©
004 ... 3.0715 3.28 | 3.0676 | 3.29 0.13 | 100.00 | ©
005 oL 3. 0600 3.28 | 3.0568 | 3.29 0.10 | 100.00 | o©
006 . 300875 | 3. 280 “alomu2 | 3.29 0.11 | 100.00 | ©
007 W il 3. 0980 3.29 | 3.0042 | 3.29 0.12 | 100.00 | o
008 v 3.0778 3.28 | 3.0744 | 3.29 0.11 | 100.00 | o
009 o 3.1163 | 329 | 3.1128 | 3.29 0.11 | 100.00 | o
010 e 3. 0764 3.28 3. 0727 3.29 0.12 | 100.00 | o
011 e | 301043 3.1021 / 0. 07 ] 0
012 s R I / 3.1193 / 0. 09 0
006 | gt | Se10E / 3.1225 / 0.12 0
014 | S I00R 3. 0985 0.12 0
015 il b | B3 / 3. 0939 / 0.11 / 0
016 |y StmE o | 3-1083 3. 1055 0.09 : 0
017 i s | 51036 / 3. 1004 / 0.10 / 0
018 T | B0 3.0724 0. 10 0
018 | e | 1217 3. 1178 / 0. 12 0
020 i Tl | 31018 3.0979 / 0.13 0

&ii: LR V-RA D-AR R-AEZL PR K O-RiH. RMA. AR, LK. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ; wRlR R LAk | i)
No. Name of Test Items | Vibration
o | Hars AR Before RIS After | g5 | fA R |
%5 Sample Status V%2 FHOE| RE Fr3&d, & | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv ocv Other
No. /g IV g AY 1% 1% Event
001 N ol 3.0761 | 3.29 | 3.0758 | 3.29 0. 01 100.00 | ©
002 o 3.0671 | 3.29 | 3.0672 | 3.29 0.00 | 100.00 | o
003 il R 3.0824 | 3.29 | 3.0833 [ 3.29 0.00 | 100.00 [ o
004 e 3.0676 |  3.29 3. 0689 3.29 0.00 | 100,00 | o
005 " 3.0568 | 3.29 | 3.0578 | 3.29 0.00 | 100.00 | o
006 1. 3.0642 |  3.29 3. 0649 3.29 0.00 | 100,00 | o
007 i o o 3.0942 | 3.29 3. 0949 3.29 0.00 | 100.00 | o©
008 e 3.0744 | 3.29 | 3.0754 3.29 0.00 | 100.00 | o
009 e 3.1128 | 3.29 | 3.1134 3.29 0.00 | 100.00 | o
010 G 3.0727 | 3.29 | 3.0737 3.29 0.00 | 100.00 | o
011 BT o | 32102 / 3.1035 / 0. 00 / 0
012 i e | 51103 / 3. 1209 / 0. 00 / 0
013 e S, | 21225 3.1238 / 0.00 0
014 nitae o | 8.0955 3. 1001 / 0. 00 0
015 L e | 30839 / 3. 0957 / 0. 00 / 0
016 N - B / 3. 1069 0. 00 0
017 e et | 3. 1004 / 3.1010 / 0. 00 / 0
018 it | 30724 3.0734 0. 00 0
019 ol o | 31178 / 3. 1196 / 0. 00 / 0
020 il et | 25098 3.0993 0. 00 0

&iE:

L33 V-iR&, DMk R-#EF F-#k O-FiR. RiBA. LK. TR, LAK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 ¥R B 4 AR it
No. - Name of Test Items Shiilk
e o XIZA] Before ‘ijﬂﬁ‘fé‘ After FEHA | HAeeE | i
%2 Sample Status ¥ | ARLE| RE JF 3%, & | Mass Loss | Residual 0N
Sample Mass OCV Mass oCV oCV Other
N, /g IV /g A% 1% /% Event
001 i ey 3.0758 | 3.29 | 3.0754 3,29 0. 01 100.00 | ©
002 e 3.0672 | 3.20 | 3.0668 | 3.28 0.01 9.70 | o
003 L 30833 | 3.29 | 30820 | 3.29 0. 01 100.00 | ©
004 Sl 3. 0689 3,29 3.0685 | 3.29 0.01 100.00 | o
005 o 3.0578 | 3.29 | 3.0574 | 3.29 0. 01 100.00 | ©
006 e 3.0649 | 3.29 | 3.0646 | 3.29 0. 01 100.00 | ©
007 s 30949 | 3.20 | 3.0947 | 3.29 0. 01 100.00 | o
008 o si0764 || 3.29% “heaeo7bl | 03.28 0. 01 99.70 | o
009 i 3. 1134 3. 29 3.1132 | 3.29 0.01 100.00 | o
010 bl 3.0737 | 3.29 3.0735 | 3.28 0. 01 99.70 | o
011 B | 31038 3.1032 0. 01 0
02 | s itaea | 3 1200 / 3. 1205 / 0. 01 / 0
g e | B 1288 3. 1234 0.01 0
014 T T I T / 3. 0996 / 0. 02 / 0
05 | wite Feceet | 30957 / 3. 0954 / 0. 01 / 0
016 | piimt o | 3.1069 / 3.1065 / 0. 01 / 0
07 | ir o | 31010 / 3. 1008 0.01 0
018 e Ty | 5: D7 3. 0731 0. 01 0
05| e || D188 / 3. 1192 / 0.01 / 0
020 | i Sh e | 3.0993 3. 0989 / 0.01 0
£x. LR V-RA D-ARAR R-#0E F-RK 0-Raih. AR, LMK, RR. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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Az i BWTA LA | S
No. ' Naitie 6f Test [ters External short circuit
¥ o = e
TP oA M**??ﬁ‘ﬁ’]f:@m_ﬁ AR
Sample No. Sample Status . Bt nf:(j smperaire Other Event
2
001 R 64.3 0
Undischarged
002 g 63.0 0
ndischarged
] A RS 1
003 Undischarged 61.2 0
004 L 63. 3 0
ndischarged
005 - 62.2 0
ndischarged
. ACHT q
006 Undischarged 64.9 0
Lol
007 - 61.3 0
Indischarged
AR S
008 Undischarged 64.6 0
Ao i
009 Undischarged 63.0 0
AN 19
010 Undi scharged 61.2 0
SeATROL R
011 Fully discharged i 0
: AR Ty
012 Fully discharged 7.5 0
2 SEAS TR =~
013 Fully discharged n7.0 0
: SEAID £Q .
014 Fully discharged 8.4 o
= SEAIT o
015 Fully discharged 57. 0 0
. SEATHOL o
016 Fully discharged 58.0 0
- SEA R £Q 2
017 Fully discharged 28. 4 0
3 ';L’l‘fff(‘fl R7 R
018 Fully discharged 24 9 0
AT =
019 Fully discharged 2.0 O
g /\__ =
020 PCAIL 57. 1 0

Fully discharged

@ik DA R-a 5l F-ROK 0-ZMRik. ALK, GAKE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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G 6 R B L AR T
No. Name of Test Items Crush
t 2 3o
GRE R Fak A a *‘f"l’:"%\.@;l:irﬁwm)i _ S %
Sample No. Sample Status ok Me'“ic emperature Other Event

9 AT : 7
i Undischarged 18. 8 0

2 ATl
s Undischarged 19.0 0

' e .

9
2 Undischarged 19. 5 0

Aot ) .
e Undischarged 19.4 O

95 A H _
Uz Undischarged 19.7 O

26 SEA T, .
040 Fully discharged 19.0 0

7 plvk o) 1) =

0= Fully discharged 19.3 0

28 SEAIOD
s Fully discharged 19. 1 0

: AR =
- Fully discharged LIS 0
030 SEA 19,9 "

Fully discharged

D AR

This space intentionally left
blank

Hix: D-fRAR F-AL K O-AfBIR. A K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 - AR B L AR it ofil] i FL
No. Name of Test Items Forced discharge
Habbh 5 ok n
Sample No Sample Statu FAILR
e . c S
P f Other Event
’ AT
031 Fully discharged 0
S AT
ae CATOLL
032 Fully discharged 0
alr A
ar oA
033 Fully discharged 0
; TEAS T
034 Fully discharged 0
035 el
B Fully discharged 0
A A e
ae 56 A ol HL
036 Fully discharged 0
g 56 ATl
037 Fully discharged 0
, 6 A
038 Fully discharged 0
e AT
Qg SE A T
039 Fully discharged 0
SCATH
. JGH J/[rﬂ .
040 Fully discharged 0
Bl 45 This space intentionally

left blank

Fix: D-fRIR F-R KO-k, RAKX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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